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Table 4. Test condition and result of machinability test.

Test condition Cutting condition Result
Drill | Mo 0 | Mo0%7 Mo 0°57
Material SKH-9 Cutting speed 535 rpm  [Torque (kg-m)|  36°0 35-6 374
f?;“;e‘;‘i‘(;%l;ntgll§°ioc Feed 01 mm/rev Thrust  (keg)] 898 937 977
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Table 1. Analysis of Cr steels containing Nb and Mo.

No. of Contents (wt.%)

specimen C Si Mn P S Cr Mo Nb
S-1 0-130 0-13 0-79 0-017 0-024 2-02 —
S-2 0-146 0-07 056 0-007 0-045 2-29 — 0-013
S5-3 0-091 011 0-53 0-007 0-018 2-22 — 0-026
S-4 0-127 0-16 0-55 0-006 0-029 2-25 —_ 0-051
S-5 0-123 0-16 0-49 0-007 0-026 2-22 — 0-130
S-6 0-129 0-095 0-47 0-014 0-025 2-37 0-22 0-014
S-7 0-121 0-062 0-54 0013 0-025 229 0-25 0-108
S-8 0-101 0-080 0-54 0-008 0-026 226 0-47 0-120
S-9 0-075 0-12 0-53 0-006 0-035 227 — 0-103
S-10 0-133 0-12 0-56 0-013 0-025 1412 — 0-008
S-11 0-133 0-10 0-50 0-010 0-027 1:29 — 0-108

X400 (2/3)
b) Cr-Nb steel, c¢) Cr-Mo-Nb steel, d) 1% Cr-Nb steel
Microstructures of specimen in forged condition.

a) Base steel,

Photo. 1.
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Fig. 1. Effect of Nb content on mechanical

properties. (Specimen as forged
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Fig. 2. Effect of Mo content on mechanical
porperties. (Specimen as forged)
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Fig. 4. Effect of Mo content on mechanical
properpties. (Specimen normalized)
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